
2 5

4

8

7

13

101112

14

15

1

9

3

6

CENTER BOOM
SECTION

Parts List
ITEM QTY PART # DESCRIPTION

1 1 2BR1323C CENTER SECTION
2 2 2BR1357A NOZZLE BODY SUPPORT (7A)
3 2 2BR1356A NOZZLE BODY SUPPORT (6A)
4 8  14 X 34 BOLT
5 8 1

4 FLANGE NUT
6 2 M8 X 80 BOLT
7 2 40 X 40 M10 PADDED FOOT
8 2 M14 X 50 BOLT
9 4 M14 HEX NUT

10 2 U-BOLT 30X30 M8
11 2 2BR1333B FIXED SUPPORT
12 4 M8 FLANGE NUT
13 1 2BR1384 CENTRAL CONNECTION
14 4 M8 X 25 BOLT
15 4 M8 HEX NUT

NOVEMBER 2025


	Sheets and Views
	Sheet1


